§ ¢
».

LIEi

LN . )Fah‘ll.
A0 ('wm

Potable Reuse Demonstration Test Plan Final Report
Santa Clara Valley Water District

September 2016




Potable Reuse Demonstration Test Plan
Final Report

This page intentionally left blank.

September 2016



Santa Clara Valley
Walter District

Potable Reuse

Demonstration Test Plan

Final Report

Prepared for:
Santa Clara Valley Water District
Agreement No. 3769

Prepared by:

< carclln

Engineers...Working Wonders With Water®

September 2016



Potable Reuse Demonstration Test Plan
Final Report

This page intentionally left blank.

September 2016



Potable Reuse Demonstration Test Plan

Final Report
Acknowledgements

The Potable Reuse Demonstration Test Plan Report is the culmination of two and a half years
[...]
(2) Based upon literature values detailed within this report.

(3) Credit based upon maintenance of <0.3 psi/min pressure decay testing of MF membranes. Protozoa removed to below detection during full-scale

testing.

(4) Credit based upon log reduction of both TOC and EC of >1.5 during full-scale testing.

(5) Virus credit based upon log reduction demonstrated by the UV reactors during full-scale testing. No H202 was added during full scale testing.
(6) 1,4-dioxane destruction based upon small-scale pilot results, projecting a minimum UV dose of 800 mJ/cm? and a H202 dose of 6 mg/L. The UV

capacity (per train) to meet this dose target is estimated at 1.08 mgd.

(7) For spreading projects, DDW grants 6-log virus and 6-log protozoa credits for spreading projects with at least 6-months of subsurface travel time
(CDPH, 2014). If less than 6 months of travel time are applied, then no protozoa removal is credited and virus credit is 1-log per month.
(8) For groundwater recharge projects that utilize surface spreading of tertiary recycled water, DDW grants full 12/10/10 pathogen credit. This proposed

treatment train, which utilizes MF/RO/UV AOP, would thus meet DDW requirements with additional redundancy.

CAROLLO ENGINEERS

ES-12

September 2016



Table ES-5 Demonstration of Compliance with Key Potable Reuse Requirements — Surface Spreading Using Os/BAF
SVAWPC Potable Reuse Demonstration Testing
Santa Clara Valley Water District
Primary and Tertiary .
Performance Removal Goal® | Secondary | Filtration and | Os® | BAF Spreading and Total Credits
Target 2 - 3 Subsurface Travel
Treatment Disinfection
log viruses 12 1.9 0 6 17.9
log Giardia cysts 10 0.8 0 0 0 6() 6.8, 10
log
Cryptosporidium 10 1.2 0 0 0 6® 7.2,100
oocysts
Turbidity <2 NTU <2 NTU
Reduction by SAT or
NDMA <10 ng/L >100 increased blending
ng/L necessary to meet
regulations®
<0.5 mg/L after Reduction by SAT or
Total Organic blending with other >2.5 increased blending
Carbon percolated water ng/L necessary to meet
supplies regulations®
Reduction by SAT or
Drinking Water Varies TN>10 increased blending
MCLs ng/L necessary to meet

regulations®)

Notes:

(1) CDPH, 2014.

(2) Based upon literature values detailed within this report.

(3) Virus credit based upon a CT of 450 mg-min/L at the San Jose Santa Clara Water Reclamation Facility, which is the feed water to the Os/BAF in this
example. Some Giardia kill can be obtained by free chlorination, but no credit is sought in this example.

(4) Virus credit based upon targeting specific Os/TOC ratios that correlate directly with virus kill. Operating the Os system in a CT mode can provide Giardia kill,
but the current approach is not to dose O3 beyond the O3 demand of the water (and thus no residual and no CT) to minimize disinfection byproduct

CAROLLO ENGINEERS

ES-13

September 2016



formation. There is some variation in analytical accuracy in monitoring nitrite and TOC removal. The amount of reliability required to prove 5-log reduction
has yet to be determined.

(5) Log removal of virus through spreading documented within the literature and is referenced further in this text. Removal of protozoa (Giardia and
Cryptosporidium) assumed based upon size exclusion and the virus data set.

(6) For spreading projects, DDW grants 6-log virus and 6-log protozoa credits for spreading projects with at least 6-months of subsurface travel time (CDPH,
2014).

(7) For groundwater recharge projects that utilize surface spreading of tertiary recycled water, DDW grants full 12/10/10 pathogen credit. This proposed
treatment train, which utilizes an additional barrier of Os/BAF, would thus meet DDW requirements with additional redundancy.

(8) TOC, TN, and NDMA values high in Os/BAF finished water. Reduction by SAT possible, but unclear if SAT treatment will be sufficient to meet regulations.
Soil column studies necessary to advance this concept prior to implementation.

CAROLLO ENGINEERS ES-14 September 2016



Table ES-6 Demonstration of Compliance with Key Potable Reuse Requirements — Direct Potable Reuse
SVAWPC Potable Reuse Demonstration Testing
Santa Clara Valley Water District
Primary and Water
Per]‘r(;rrm;nce Rgg];lyl?l Secondary 05® BAF | MF® RO®) H L(J)V(/w) Treatment | Total Credits
9 Treatment® 22 Plant®
log viruses 12 1.9 5 0 0 1.5 6 4 18.4
log Giardia cysts 10 0.8 0 0 4 1.5 6 15.3
log
Cryptosporidium 10 1.2 0 0 4 1.5 6 3 14.7
oocysts
0.5 log removal Destruction Destruction
1,4-Dioxane by advanced by Os based by UV AOP
oxidation AOP y
Creates Reduce
NDMA <10 ng/L NDMA s NDMA <20 <10
.- <0.2
Turbidity <0.2NTU NTU
Total Organic Reduce
Carbon <0.5 mg/L sTOC <0.3 mg/L
Drinking Water Varies Meets all
MCLs standards

Notes:

(1) DPR removal goals are under review in California. However, significant amounts of research support the removal goals shown here (CDPH, 2014).

(2) Based upon literature values detailed within this report.
(3) Virus credit based upon targeting specific Os/TOC ratios that correlate directly with virus kill. Operating the O3 system in a CT mode can provide Giardia kill, but the

current approach is not to dose O3 beyond the O3z demand of the water (and thus no residual and no CT) to minimize disinfection byproduct formation.

(4) Credit based upon maintenance of <0.3 psi/min pressure decay testing of MF membranes. Protozoa removed to below detection during full-scale testing. MF credited

with 4-log removal of protozoa, with literature showing the ability of MF to remove 0.5-logs virus, with no virus credit awarded at this time.
(5) Credit based upon log reduction of both TOC and EC of >1.5 during full-scale testing.
(6) Virus credit based upon log reduction demonstrated during full-scale testing. No H202 was added during full scale testing. NDMA destruction based upon pilot-scale

results and full-scale results assuming both reactors in operation per train.

CAROLLO ENGINEERS

ES-15

September 2016




(7) 1,4-dioxane destruction based upon small-scale pilot results, projecting a minimum UV dose of 800 mJ/cm? and a H202 dose of 6 mg/L.

(8) Assuming standard WTP credits.

CAROLLO ENGINEERS

ES-16

September 2016




1.0 PROJECT GOALS

The purpose of this research effort is to document the treatment performance of the Santa
Clara Valley Water District’s (District) Silicon Valley Advanced Water Purification Center
(SVAWPC) and its ability to meet potable water reuse standards. The SVAWPC is identical to
indirect potable reuse (IPR) treatment trains used for groundwater injection in California, with
the single exception of UV in place of UV AOP. A secondary purpose of this document is to
expand the industry's body of research on advanced treatment and process monitoring for
both IPR and direct potable reuse (DPR) through testing of a pilot-scale Os/BAF system and a
pilot scale UV AOP system.

The research documented within this report focuses on a process by process analysis in
parallel with an overall water quality analysis. The test plan for this project was developed
based on both short term and long term objectives. Short term objectives were intended to
compile new information related to the challenge of testing systems that can be used for
advancement of IPR. Long term objectives were intended to monitor the system in a way
similar to operating IPR systems. For each key treatment process, the research evaluated the
performance (and conservatism) of monitoring systems using a critical control point (CCP)
philosophy. A CCP is where: (1) control can be applied to an individual unit process to reduce,
prevent, or eliminate process failure; and (2) monitors are used to confirm the CCP is
functioning correctly. For this work, CCPs correspond to individual treatment processes that
provide control for pathogens (including the provision of log reduction credits) and chemical
constituents. Through a combination of treatment system monitoring, CCP control, and overall
water quality monitoring, the District can have confidence in the quality of the purified water
produced from the SVAWPC.

CAROLLO ENGINEERS 1 September 2016



2.0 DISTRICT AND SVAWPC BACKGROUND

The District manages water resources and infrastructure, including groundwater and surface
waters in Santa Clara County, as well as dams and surface water reservoirs. The District also
supplies wholesale water to local municipalities and private water retailers in the County. The
District currently collaborates on recycled water for non-potable reuse development in Santa
Clara County and is considering potable reuse in the near future. The majority of recycled
water for non-potable use within Santa Clara County comes from the San Jose-Santa Clara
Regional Wastewater Facility (RWF), where it undergoes secondary treatment through
activated sludge (nitrification with partial denitrification) and subsequent tertiary filtration (deep
bed media filtration) and chlorination. The RWF is operated by the City of San Jose (City). The
RWF has a treatment capacity of 167 mgd, approximately 10 percent of which is recycled
through the South Bay Water Recycling (SBWR) system; the remainder is discharged to the
South San Francisco Bay. The SBWR system provides recycled water to over 700 customers
in San Jose, Santa Clara, and Milpitas. It is noted that the RWF has additional treatment
capacity for recycling in excess of the listed 10 percent. Further, there are other wastewater
utilities within Santa Clara County that also produce reclaimed water. The RWF is mentioned
here specifically because it is the source of secondary effluent (not tertiary recycled water) for
the SVAWPC.

2.1 Silicon Valley Advanced Water Purification Center

The SVAWPC was constructed with the goal of enhancing the water quality in the existing
non-potable SBWR system. The 8-mgd capacity SVAWPC treats nitrified secondary effluent
from the RWF with MF, RO, and UV disinfection. The primary objective of the SVAWPC is to
produce high-purity recycled water to reduce TDS, sodium, silica, organics, and other
constituents in the blended product water. The RWF effluent is blended with the advanced-
treated effluent from SVAWPC to lower the salinity in the recycled water and thus increases its
quality and marketability.

The SVAWPC operates in one of two modes. When demand for recycled water is high (e.g.
Summer months), the RO system operates at full capacity to maximize the salinity reduction in
the blended water available for delivery to recycled water customers. When recycled water
demand is reduced (e.g. winter months), less RO permeate is required to meet TDS goals for
the reduced blended water flows, so a portion of the MF filtrate may bypass the RO system
and is blended with the RO permeate unless the SBWR has shut down its tertiary filters for
repair, in which case the SVAWPC is responsible for producing disinfected tertiary water.
Whether operating in 100 percent MF/RO mode or when blending MF/RO water with MF
water, UV disinfection is applied to the entire water stream prior to use.

CAROLLO ENGINEERS 2 September 2016



2.1.1 Pall Microfiltration System

The MF system is designed for 11.7 mgd feed flow
and 90 percent recovery, resulting in a 10.5 mgd
filtrate flow. Flow from the MF membranes is directed
to a 250,000 gallon capacity inter-process storage
tank designed to equalize the flow between the MF
and RO systems. The MF process step is comprised
of a Pall® MF system consisting of eight filter racks
containing 112 Microzoa® (UNA-620A) modules per
rack (896 total with room for 912). Microzoa® MF
membranes are rated to 0.3 micron (um) nominal
pore size. These are designed to achieve a filtrate
turbidity of less than 0.2 NTU.

This pore size is such that viruses will still pass through the MF membranes, but that
significant removal of the larger pathogens, including bacteria and protozoa (Giardia and
Cryptosporidium), is expected (Linden et al., 2012).

2.1.2 Reverse Osmosis System

The RO system is from Doosan, using membrane
CSM-RE8040-FE. The RO process step consists
of three two-stage trains with a total combined
capacity of 8 mgd (expandable to 9 mgd). Each
train consists of 80 pressure vessels (52 first-
stage, 28 second-stage), containing seven RO
membrane elements each, resulting in a total of
560 RO membrane elements per train
(expandable to 630). The system is designed for a
nominal flux of 12 gfd and 85 percent recovery.

The non-porous RO membranes remove salt ions
and organic molecules by size exclusion and by
electrostatic charge. Although some salts and organic molecules may pass through the
membrane by diffusion, their removal rates should generally be greater than 99 percent
(nominal salt reduction, per Doosan, is 99.7 percent). Because RO membranes are non-
porous, they should form an absolute barrier to pathogens. However, possible defects in the
construction of the spiral-wound RO membrane elements and the interconnection of these
elements within an operating RO train have the potential to reduce the membranes’ capacity to
remove constituents, including pathogens, to the degree anticipated based solely on the
membrane material.

CAROLLO ENGINEERS 3 September 2016



2.1.3 Xylem/WEDECO UV Disinfection System

The UV Disinfection System has a total capacity of 10 mgd. It
consists of six process trains (five duty and one standby) with
two closed-vessel Xylem/WEDECO LBX1000 reactors in series
for each train. Each LBX 1000 reactor houses forty 330W low
pressure high output (LPHO) lamps. LBX1000 reactor has
automated physical wipers and online calibrated sensors
meeting USEPA standards (USEPA, 2006), though with only
one sensor per reactor (1 per 40 lamps). Chemical cleaning
with phosphoric acid is part of the system design, using a spray
wand that is placed into the center of each reactor. Minimal
quartz sleeve fouling is anticipated in RO permeate. MF effluent
through the UV reactor may eventually foul the protected quartz
sleeves, and thus must be monitored. The baseline sensor
values have been recorded as part of startup and will be
continually recorded to track lamp aging and sleeve fouling
impacts.

For post RO applications for non-potable reuse, the California Division of Drinking Water
(DDW, formerly CDPH) typically follows the UV dose requirements found in the 2012 National
Water Research Institute (NWRI) UV Guidelines, which stipulate a UV dose of 50 mJ/cm?. For
post MF applications, the DDW has a clear requirement for a UV dose of 80 mJ/cm?, again
following the recommendations of the 2012 NWRI UV Guidelines. Per DDW approval of this
specific reactor, each train has a maximum capacity of 3.51 mgd, should the UV transmittance
(UVT) be high enough to result in the minimum required UV dose. Each reactor can be
operated in one of two modes: “RO flow” and “MF flow.” Trains operating in RO flow mode
receive RO permeate as influent whereas trains operating in MF flow receive MF filtrate.

When the SBWR system is experiencing high demand for recycled water and the RO system
is operating at full capacity, all UV trains are operated in RO flow mode. During times of lesser
water use, certain UV trains may receive water that has bypassed the RO system and are
therefore operated in MF flow mode.

2.1.4 Pilot-Scale UV/H,02 Advanced Oxidation System

The advanced oxidation pilot system at the SVAWPC is a smaller-scale version of the
LBX1000 UV reactor in use at the full scale. The LBX90 reactor houses four 330W low
pressure high output lamps. At low flows, this system provides an extremely high UV dose
sufficient for advanced oxidation.

The pilot setup comprises an upstream flash mixer, flow meters, a H2O; storage tank, and a
peroxide dosing station. The value of the LBX90 reactor is the ability to run low flows through
this system, add in H2O- at various dose values, and generate hydroxyl radicals for advanced
oxidation of trace pollutants. As documented in research (e.g., Salveson et al., 2010), RO
membranes will periodically pass trace pollutants at the ng/L level and the subsequent